
Package leaflet: Information for the user 

 

MAGVIT B6, 470 mg / 5 mg gastro-resistant tablets 

Magnesium lactate dihydrate, pyridoxine hydrochloride 

 

 

Read all of this leaflet carefully before you start taking this medicine because it contains 

important information for you.  

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. 
- Keep this leaflet. You may need to read it again.  

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible 

side effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 3 days. 
 

What is in this leaflet: 

1. What MAGVIT
 
B6 is and what it is used for 

2. What you need to know before you take MAGVIT
 
B6 

3. How to take MAGVIT
 
B6 

4. Possible side effects 

5. How to store MAGVIT
 
B6 

6. Contents of the pack and other information 

 

 

1. What MAGVIT B6 is and what it is used for 

 

MAGVIT
 
B6 contains magnesium lactate dihydrate and vitamin B6 as pyridoxine 

hydrochloride. Magnesium regulates intracellular ion transport – it decreases nerve and muscle 

excitability. Magnesium and calcium ions mutually enhance their individual characteristic effects in 

the bone formation process. 

As magnesium participates in many enzymatic reactions, the possibility of magnesium deficiency 

must be taken into account if the following symptoms occur: nervousness, irritability, exhaustion, 

fatigue, mild sleep disorders, spastic stomach pain, heart palpitations, muscle cramps, sensitivity 

disorders.  

Vitamin B6 promotes gastrointestinal absorption of magnesium into blood, its passage from cell 

membranes into the intracellular space and decreases urinary excretion of magnesium – all this helps 

to preserve the required levels of intracellular magnesium. Vitamin B6 content in one MAGVIT
 
B6 

tablet is sufficient to prevent vitamin B6 deficiency. 

 

The use of MAGVIT
 
B6 is recommended for preventing and treating magnesium and vitamin 

B6 deficiency. 

 

A doctor usually recommends the patient to take magnesium supplements, as early diagnosis of 

magnesium deficiency is possible only based on clinical symptoms. 

You must talk to a doctor if you do not feel better or if you feel worse after 3 days. 
 

 

2. What you need to know before you take MAGVIT B6 

 

Do not take MAGVIT B6: 

- if you are allergic to magnesium lactate dihydrate, pyridoxine hydrochloride or any of 

the other ingredients of this medicine (listed in section 6); 



- if you have severe renal failure;  

- if you have excessive levels of magnesium in the blood, vitamin B6 toxicity; 
- if you have a heart conduction disorder; 

- if you have myasthenia gravis (muscle weakness); 

- if you have Parkinson’s disease/syndrome, which is treated with L-dopa without the 

concomitant administration of a levodopa decarboxylase inhibitor; 

- if you have abnormally low blood pressure; 

- if you have a malabsorption syndrome, diarrhoea. 

 

Warnings and precautions 
Talk to your doctor or pharmacist before taking MAGVIT B6.   

 

Other medicines and MAGVIT B6 
If oral tetracyclines are administered along with MAGVIT

 
B6, it is recommended to leave 3 hours 

between taking these medicines in order to avoid absorption disorders of tetracyclines from the 

gastrointestinal tract. Patients with a heart or kidney disease should talk to a doctor before taking this 

medicine. 

Magnesium decreases the absorption of theophylline, tetracyclines, iron supplements, fluorides and 

warfarin-type oral anticoagulants. 

Phosphates, large doses of calcium, excessive amounts of lipids and phytates decrease the absorption 

of magnesium from the gastrointestinal tract. Diuretics, cisplatin, cyclosporine and mineralocorticoids 

increase the urinary excretion of magnesium. Aminoglycoside antibiotics, musculoskeletal relaxants 

and colistin may cause muscle function loss if administered along with magnesium preparations. 

Alkalinisation of urine decreases urinary excretion of quinidine, which may increase the risk of 

quinidine overdose. Vitamin B6 may decrease phenytoin levels in serum. The use of cycloserine, 

hydralazine, ioniazid, penicillamine and oral contraceptives may increase the need for vitamin B6. 

Tell your doctor or pharmacist if you are taking, have recently taken or might take any other 

medicines. 

 

MAGVIT B6 with food and drink 

MAGVIT
 
B6 may not be taken on an empty stomach, as it may cause diarrhoea. 

 

Pregnancy and breast-feeding 

Magnesium may be used during pregnancy, if necessary.  
As magnesium is excreted into breast milk, the use of magnesium should be avoided during breast-

feeding.  

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a 

baby, ask your doctor or pharmacist for advice before taking this medicine. 
 

Driving and using machines: 

MAGVIT B6 does not have or has a negligible effect on the ability to drive and use machines. 
 

 

3. How to use MAGVIT B6  

 

Always take this medicine exactly as described in this leaflet or as your doctor or pharmacist 

has told you. Check with your doctor or pharmacist if you are not sure. 

 
Prophylactic dose: 

Adults and children above the age of 14: 2 tablets a day or 1–2 tablets twice a day. 

Younger children – only under a doctor’s prescription. 

 

Treatment dose: 



Adults and children above the age of 14:  

up to 6 tablets a day, divided between 2–3 doses during meals.  

 

Children:  

- starting from the age of 6 (weighing over 20 kg), considering the recommended dose of 5–10 

mg/kg of magnesium per day, 2–3 tablets should be taken per day, divided into 2–3 doses: 

- children above the age of 14 (weighing over 50 kg) may take doses recommended for adults. 

 

MAGVIT
 
B6 tablets must be swallowed with water. 

Treatment should be discontinued as soon as magnesium levels normalise. 

 

If you feel that the effect of MAGVIT
 
B6 is too strong or too weak, talk to your doctor or pharmacist. 

 

If you take more MAGVIT B6 than you should 
In the case of a MAGVIT

 
B6 overdose, drinking large quantities of liquid is recommended. MAGVIT

 

B6 overdose symptoms may include nausea and vomiting, diarrhoea, an excessive drop in blood 

pressure, muscle weakness, breathing problems, cardiac arrhythmia, sensitivity disorders and pain in 

the limbs. 

If you or someone else takes more MAGVIT
 
B6 than prescribed, contact a doctor or a 

pharmacist immediately. 
 

If you forget to take MAGVIT B6 

Do not take a double dose to make up for a forgotten dose. 

 

 

4. Possible side effects  

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 
 

Indigestion may occur in rare cases. 

No side effects occur if you follow the recommended dose schedule. In rare cases, gastrointestinal 

symptoms, nausea, vomiting, diarrhoea or redness of the skin may occur. The prolonged use of 

pyridoxine at a daily dose of 50 mg may enhance the development of sensitivity disorders (sensory 

neuropathy), while doses exceeding 200 mg a day may cause folic acid deficiency, respiratory 

disorders and non-inflammatory skin diseases (dermatoses). 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store MAGVIT B6 

 

Keep this medicine out of the sight and reach of children. 

Do not store at a temperature higher than 25 ˚C. Store in the original pack, protected from light. 

Do not use this medicine after the expiry date which is stated on the pack. The expiry date 

refers to the last day of that month. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information  



 

What MAGVIT B6 contains: 

- The active substances are magnesium lactate dihydrate and pyridoxine hydrochloride (vitamin 

B6). One tablet contains 470 mg of magnesium lactate dihydrate and 5 mg of pyridoxine 

hydrochloride. 

- The other excipients are microcrystalline cellulose, sucrose, polyvinyl alcohol, silicon dioxide, 

talc and magnesium stearate. Other excipients in the tablet coating: methacrylic acid-ethyl 

acrylate copolymer (1:1, type A), talc, titanium dioxide, macrogol 6000, polyvidone K 25, 

silicone emulsion SE 2 (polydimethylsiloxane, alpha-octadecyl-omega-hydroxy-polyglycol 

ether, water) and sodium chloride. 

 

What MAGVIT B6 looks like and contents of the pack 

  

White or off-white, oval, biconvex tablets with “MAGVIT B6” debossed on one side. 
A polyethylene tablet jar, sealed with a child-resistant cap, contains 30 or 50 tablets and is in a 

cardboard carton with the package leaflet. 

A PVC/Al blister pack contains 10 tablets. The carton contains 3 or 5 blister packs (30 or 50 tablets) in 

a cardboard carton with the package leaflet. 

 

Marketing Authorisation Holder and Manufacturer 
 

Marketing Authorisation Holder: 

Richard Bittner AG 

Reisnerstraße 55-57 

A-1030 Wien 

Austria 

 

Manufacturer: 
GlaxoSmithKline Pharmaceuticals S.A. 

189 Grunwaldzka 

60-322 Poznań 

Poland 

 

 

For any information about MAGVIT B6, please contact the local representative of the 

Marketing Authorisation Holder. 
Omega Pharma Baltics SIA,  

K.Ulmana 119, Marupe LV-2167,  

Latvia 

Telephone: +371 677 83478,  

E-mail: eesti@omega-pharma.lv 

 

 

This leaflet was last revised in September 2017 


